1. Bandwidth

1.1 Test Result

Test Report Number: BTF240918R01001

1.1.1 OBW

X Frequenc Packet 99% Occupied Bandwidth (MHz) .

hods Type MHz) Type ANT Result Limit Ve
2402 DH5 1 0.835 / Pass

GFSK SISO 2441 DH5 1 0.850 / Pass
2480 DH5 1 0.833 / Pass

2402 2DH5 1 1.148 / Pass

Pi/4ADQPSK SISO 2441 2DH5 1 1.145 / Pass
2480 2DH5 1 1.145 / Pass

2402 3DH5 1 1.157 / Pass

8DPSK SISO 2441 3DH5 1 1.155 / Pass
2480 3DH5 1 1.151 / Pass

1.1.2 20dB BW

™> Frequenc Packet 20dB Bandwidth (MHz) .

MOuE Type (MHz) Y Type ANT] Result Limit Verdict
2402 DH5 1 0.941 / Pass
GFSK SISO 2441 DH5 1 0.937 / Pass
2480 DH5 1 0.932 / Pass
2402 2DH5 1 1.218 / Pass
Pi/4ADQPSK SISO 2441 2DH5 1 1.239 / Pass
2480 2DH5 1 1.240 / Pass
2402 3DH5 1 1.271 / Pass
8DPSK SISO 2441 3DH5 1 1.269 / Pass
2480 3DH5 1 1.269 / Pass
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Test Report Number: BTF240918R01001

1.2 Test Graph
1.2.1 OBW

GFSK_DH5_LCH_2402MHz_Ant1_NTNV

GFSK_DH5_MCH_2441MHz_Ant1_NTNV
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Test Report Number: BTF240918R01001

GFSK_DH5_HCH_2480MHz_Ant1_NTNV

Pi/ADQPSK_2DH5_LCH_2402MHz_Ant1_NTNV
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Test Report Number: BTF240918R01001

Pi/4ADQPSK_2DH5_MCH_2441MHz_Ant1_NTNV

Pi/4ADQPSK_2DH5 HCH_2480MHz_Ant1_NTNV
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Test Report Number: BTF240918R01001

8DPSK_3DH5_LCH_2402MHz_Ant1_NTNV

8DPSK_3DH5_MCH_2441MHz_Ant1_NTNV
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Test Report Number: BTF240918R01001

8DPSK_3DH5_HCH_2480MHz_Ant1_NTNV
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Test Report Number: BTF240918R01001

1.2.2 20dB BW

GFSK_DH5_LCH_2402MHz_Ant1_NTNV

GFSK_DH5_MCH_2441MHz_Ant1_NTNV
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Test Report Number: BTF240918R01001

GFSK_DH5_HCH_2480MHz_Ant1_NTNV

Pi/ADQPSK_2DH5_LCH_2402MHz_Ant1_NTNV
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Test Report Number: BTF240918R01001

Pi/4ADQPSK_2DH5_MCH_2441MHz_Ant1_NTNV

Pi/4ADQPSK_2DH5 HCH_2480MHz_Ant1_NTNV
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Test Report Number: BTF240918R01001

8DPSK_3DH5_LCH_2402MHz_Ant1_NTNV

8DPSK_3DH5_MCH_2441MHz_Ant1_NTNV
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Test Report Number: BTF240918R01001

8DPSK_3DH5_HCH_2480MHz_Ant1_NTNV
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Test Report Number: BTF240918R01001

2. Maximum Conducted Output Power

2.1 Test Result

2.1.1 Power
X Frequenc Packet Maximum Peak Conducted Output Power (dBm) .
Mode Type (MHz) / Type ANT1 Limit Verdict
2402 DH5 3.74 <=30 Pass
GFSK SISO 2441 DH5 2.63 <=30 Pass
2480 DH5 1.64 <=30 Pass
2402 2DH5 4.58 <=20.97 Pass
Pi/ADQPSK SISO 2441 2DH5 3.50 <=20.97 Pass
2480 2DH5 2.46 <=20.97 Pass
2402 3DH5 4.92 <=20.97 Pass
8DPSK SISO 2441 3DH5 3.84 <=20.97 Pass
2480 3DH5 2.83 <=20.97 Pass
Note1: Antenna Gain: Ant1: -3.00dB;;
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Test Report Number: BTF240918R01001

2.2 Test Graph

2.2.1 Power

GFSK_DH5_LCH_2402MHz_Ant1_NTNV

GFSK_DH5_MCH_2441MHz_Ant1_NTNV
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Test Report Number: BTF240918R01001

GFSK_DH5_HCH_2480MHz_Ant1_NTNV

Pi/ADQPSK_2DH5_LCH_2402MHz_Ant1_NTNV
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Test Report Number: BTF240918R01001

Pi/4ADQPSK_2DH5_MCH_2441MHz_Ant1_NTNV

Pi/4ADQPSK_2DH5 HCH_2480MHz_Ant1_NTNV
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Test Report Number: BTF240918R01001

8DPSK_3DH5_LCH_2402MHz_Ant1_NTNV

8DPSK_3DH5_MCH_2441MHz_Ant1_NTNV
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Test Report Number: BTF240918R01001

8DPSK_3DH5_HCH_2480MHz_Ant1_NTNV
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Test Report Number: BTF240918R01001

3. Carrier Frequency Separation

3.1 Test Result

3.1.1 Ant1
Ant1
Mode X Frequency Packet Channel Separation 20dB Bandwidth Limit Verdict
Type (MHz) Type (MHz) (MHz) (MHz)
GFSK SISO HOPP DH5 1.000 0.941 >=0.941 Pass
Pi/4ADQPSK SISO HOPP 2DH5 1.008 1.240 >=0.827 Pass
8DPSK SISO HOPP 3DH5 1.010 1.271 >=0.847 Pass
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Test Report Number: BTF240918R01001

3.2 Test Graph

3.2.1 Ant1

GFSK_DH5_HOPP_Ant1_NTNV

Pi/4ADQPSK_2DH5_HOPP_Ant1_NTNV
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Test Report Number: BTF240918R01001

8DPSK_3DH5_HOPP_Ant1_NTNV
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Test Report Number: BTF240918R01001

4. Number of Hopping Frequencies

4.1 Test Result

4.1.1 HoppNum

TX Frequenc Packet Num of Hopping Frequencies .

Mgde Type M) Type ANT Limit verdict
GFSK SISO HOPP DH5 79 >=15 Pass
Pi/4ADQPSK SISO HOPP 2DH5 79 >=15 Pass
8DPSK SISO HOPP 3DH5 79 >=15 Pass
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Test Report Number: BTF240918R01001

4.2 Test Graph

4.2.1 HoppNum

GFSK_DH5_HOPP_Ant1_NTNV

Pi/4ADQPSK_2DH5_HOPP_Ant1_NTNV
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Test Report Number: BTF240918R01001

8DPSK_3DH5_HOPP_Ant1_NTNV
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Test Report Number: BTF240918R01001

5. Time of Occupancy (Dwell Time)

5.1 Test Result

5.1.1 Ant1
Ant1
Mode TX |Frequency | Packet Duration of Observation Num of Pulse in Dwell Limit Verdict
Type | (MHz) Type | Single Pulse (ms) | Period (s) | Observation Period | Time (ms) | (ms)
DH1 0.412 31.600 320 131.840 | <=400| Pass
GFSK |SISO| HOPP DH3 1.668 31.600 175 291.900 | <=400]| Pass
DH5 2.910 31.600 103 299.730 | <=400| Pass
2DH1 0.422 31.600 320 135.040 | <=400| Pass
Pi/ADQPSK| SISO| HOPP | 2DH3 1.672 31.600 155 259.160 | <=400| Pass
2DH5 2.922 31.600 102 298.044 | <=400| Pass
3DH1 0.422 31.600 320 135.040 | <=400| Pass
8DPSK |SISO| HOPP | 3DH3 1.676 31.600 167 279.892 | <=400| Pass
3DH5 2.926 31.600 108 316.008 | <=400| Pass
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Test Report Number: BTF240918R01001

5.2 Test Graph

5.2.1 Ant1

GFSK_DH1_HOPP_Ant1_NTNV

GFSK_DH1_HOPP_Ant1_NTNV
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Test Report Number: BTF240918R01001

GFSK_DH3_HOPP_Ant1_NTNV

GFSK_DH3_HOPP_Ant1_NTNV
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Test Report Number: BTF240918R01001

GFSK_DH5_HOPP_Ant1_NTNV

GFSK_DH5_HOPP_Ant1_NTNV
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Test Report Number: BTF240918R01001

Pi/4ADQPSK_2DH1_HOPP_Ant1_NTNV

Pi/ADQPSK_2DH1_HOPP_Ant1_NTNV
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Test Report Number: BTF240918R01001

Pi/4ADQPSK_2DH3_HOPP_Ant1_NTNV

Pi/ADQPSK_2DH3_HOPP_Ant1_NTNV
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Test Report Number: BTF240918R01001

Pi/4ADQPSK_2DH5_HOPP_Ant1_NTNV

Pi/ADQPSK_2DH5 HOPP_Ant1_NTNV

Page 30/ 51



Test Report Number: BTF240918R01001

8DPSK_3DH1_HOPP_Ant1_NTNV

8DPSK_3DH1_HOPP_Ant1_NTNV
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Test Report Number: BTF240918R01001

8DPSK_3DH3_HOPP_Ant1_NTNV

8DPSK_3DH3_HOPP_Ant1_NTNV
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Test Report Number: BTF240918R01001

8DPSK_3DH5_HOPP_Ant1_NTNV

8DPSK_3DH5_HOPP_Ant1_NTNV
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Test Report Number: BTF240918R01001

6. Unwanted Emissions In Non-restricted Frequency Bands

6.1 Test Result

6.1.1 Ref
TX Frequenc Packet Level of Reference
Mode Type (l\(jIHz) . Type ANT (dBm)
2402 DH5 1
GFSK SISO 2441 DH5 1 2.62
2480 DH5 1 1.59
2402 2DH5 1
Pi/ADQPSK SISO 2441 2DH5 1 2.37
2480 2DH5 1 1.59
2402 3DH5 1
8DPSK SISO 2441 3DH5 1 2.66
2480 3DH5 1 1.56
Note1: Refer to FCC Part 15.247 (d) and ANSI C63.10-2020, the channel contains the maximum PSD level was used to
establish the reference level.

6.1.2 CSE
X Frequency Packet Level of Reference Limit .
Mode Type (MHz) Type ANT (dBm) (dBm) Verdict
2402 DH5 1 3.70 -16.30 Pass
2441 DH5 1 3.70 -16.30 Pass
GFSK SISO 2480 DH5 1 3.70 -16.30 Pass
3.70 -16.30 Pass
i PiS ! 3.70 -16.30 Pass
2402 2DH5 1 3.71 -16.29 Pass
2441 2DH5 1 3.71 -16.29 Pass
Pi/4DQPSK SISO 2480 2DH5 1 3.71 -16.29 Pass
3.71 -16.29 Pass
HOPP AP ! 3.71 -16.29 Pass
2402 3DH5 1 3.78 -16.22 Pass
2441 3DH5 1 3.78 -16.22 Pass
8DPSK SISO 2480 3DH5 1 3.78 -16.22 Pass
3.78 -16.22 Pass
HOPP 3DH5 ! 3.78 -16.22 Pass
Note1: Refer to FCC Part 15.247 (d) and ANSI C63.10-2020, the channel contains the maximum PSD level was used to
establish the reference level.
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Test Report Number: BTF240918R01001

6.2 Test Graph

6.2.1 Ref

GFSK_DH5_LCH_2402MHz_Ant1_NTNV

GFSK_DH5_MCH_2441MHz_Ant1_NTNV
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Test Report Number: BTF240918R01001

GFSK_DH5_HCH_2480MHz_Ant1_NTNV

Pi/ADQPSK_2DH5_LCH_2402MHz_Ant1_NTNV
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Test Report Number: BTF240918R01001

Pi/4ADQPSK_2DH5_MCH_2441MHz_Ant1_NTNV

Pi/4ADQPSK_2DH5 HCH_2480MHz_Ant1_NTNV

Page 37 / 51



Test Report Number: BTF240918R01001

8DPSK_3DH5_LCH_2402MHz_Ant1_NTNV

8DPSK_3DH5_MCH_2441MHz_Ant1_NTNV

Page 38/ 51



Test Report Number: BTF240918R01001

8DPSK_3DH5_HCH_2480MHz_Ant1_NTNV
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Test Report Number: BTF240918R01001

6.2.2 CSE

GFSK_DH5_LCH_2402MHz_Ant1_NTNV

GFSK_DH5_LCH_2402MHz_Ant1_NTNV
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Test Report Number: BTF240918R01001

GFSK_DH5_MCH_2441MHz_Ant1_NTNV

GFSK_DH5_HCH_2480MHz_Ant1_NTNV
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Test Report Number: BTF240918R01001

GFSK_DH5_HCH_2480MHz_Ant1_NTNV

GFSK_DH5_HOPP_Ant1_NTNV
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Test Report Number: BTF240918R01001

GFSK_DH5_HOPP_Ant1_NTNV

Pi/ADQPSK_2DH5_LCH_2402MHz_Ant1_NTNV
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Test Report Number: BTF240918R01001

Pi/4ADQPSK_2DH5_LCH_2402MHz_Ant1_NTNV

Pi/4ADQPSK_2DH5 MCH_2441MHz_Ant1_NTNV
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Test Report Number: BTF240918R01001

Pi/4ADQPSK_2DH5 HCH_2480MHz_Ant1_NTNV

Pi/4ADQPSK_2DH5 HCH_2480MHz_Ant1_NTNV
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Test Report Number: BTF240918R01001

Pi/4ADQPSK_2DH5_HOPP_Ant1_NTNV

Pi/ADQPSK_2DH5 HOPP_Ant1_NTNV
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Test Report Number: BTF240918R01001

8DPSK_3DH5_LCH_2402MHz_Ant1_NTNV

8DPSK_3DH5 LCH_2402MHz_Ant1_NTNV
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Test Report Number: BTF240918R01001

8DPSK_3DH5_MCH_2441MHz_Ant1_NTNV

8DPSK_3DH5 HCH_2480MHz_Ant1_NTNV
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Test Report Number: BTF240918R01001

8DPSK_3DH5_HCH_2480MHz_Ant1_NTNV

8DPSK_3DH5_HOPP_Ant1_NTNV
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Test Report Number: BTF240918R01001

8DPSK_3DH5_HOPP_Ant1_NTNV
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Test Report Number: BTF240918R01001

7. Form731
7.1 Test Result

7.1.1 Form731

Lower Freq (MHz) High Freq (MHz) MAX Power (W) MAX Power (dBm)
2402 2480 0.0031 4.92
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